Status epilepticus: Having treatment paradigms in place in Neurosurgical settings

Amit Arora, Manjari Tripathi

Department of Neurology, All India Institute of Medical Sciences, Center of Excellence-Epilepsy, New Delhi, India

A B S T R A C T

Status epilepticus (SE) is an emergency situation, which needs immediate and prompt treatment. Lack of early treatment often leads to permanent neuronal damage and poor long-term neurological outcome. Among the known neurosurgical causes of SE are central nervous system (CNS) tumors, subarachnoid and intracerebral hemorrhage (ICH), head trauma and post-operative states. Given the frequency of SE events in neurosurgical wards, it is essential that the neurosurgical teams and intensive care unit staff are adequately sensitized to the prompt detection and management of SE. Uniform, easily understandable and logical algorithms are needed as part of care pathways to enable satisfactory management. Such measures are imperative in improving long-term patient outcome.

Key words: Algorithm, antiepileptic, neurosurgical, refractory, status epilepticus

INTRODUCTION

The first description of status epilepticus (SE) was given as '*état de mal*' by Calmeil in 1824, the Latinized version SE, was mentioned in Bazire's translation of Trousseau's lectures.^[1,2]

SE is a neurological emergency, which needs immediate and prompt treatment. There is evidence that convulsive SE leads to significant metabolic and circulatory disturbances and can even lead to neuronal damage, if prolonged and untreated. The incidence of SE ranges from 10- 41/100,000 based on population based studies.^[3,4] Most important causes leading to SE are antiepileptic drug (AED) withdrawal, alcohol intoxication, acute cerebrovascular insults, central nervous system (CNS) infections, cerebral tumors, head injury.^[5,6] Among neurosurgical causes of SE, important are CNS tumors, subarachnoid and intracerebral hemorrhage, head trauma and post-operative state. Various tumors such as astrocytoma, malignant lymphoma, metastasis of sarcomas, corpus callosum glioma have been mentioned in the etiology of SE.^[6]

Access this article online			
Quick Response Code:	Website: www.ijns.in		
	DOI: 10.4103/2277-9167.131996		

There has been a change in the definition of SE over a period of years. The original description given by International League against Epilepsy (ILAE) refers to "a condition characterized by an epileptic seizure that is sufficiently prolonged or repeated at sufficiently brief intervals so as to produce an unvarying and enduring epileptic condition."^[7] Various studies have shown that 30 min of uncontrolled seizure activity can lead to significant neuronal damage.^[8] Hence, SE was defined as seizure activity that continues for at least 30 min.^[9]

Furthermore, it was noticed that most seizures terminate spontaneously after 5-10 min. It has also been observed that early treatment is associated with good outcome.^[10] The current accepted working definition for SE mentions 'continuous, generalized, convulsive seizures lasting >5 min (in an adult or child older than 5 years), or two or more seizures during which the patient does not return to baseline consciousness.^[11]

SE can be divided into convulsive and non-convulsive. Convulsive SE can be further divided into generalized, simple partial, complex partial and secondarily generalized. Non-convulsive SE (NCSE) refers to continuous seizure activity without minimal or absent motor activity. It is described as a change in behavior and mental processes when compared to baseline with continuous electroencephalography (cEEG) discharges.^[12] It is an important cause of coma and is missed in the absence of high degree of suspicion in a

Address for correspondence: Dr. Manjari Tripathi,

Department of Neurology, Room No. 705, All India Institute of Medical Sciences, New Delhi, India. E-mail: manjari.tripathi1@gmail.com

TREATMENT

comatose patient. NCSE can be further divided into focal and generalized. Subtle SE is a form of NCSE that develops from generalized convulsive SE if the latter has been treated insufficiently or not treated at all.^[12]

Refractory SE is defined as seizures lasting longer than 60 min despite treatment with two drugs including a benzodiazepine and an adequate loading dose of a standard intravenous (iv) anticonvulsant drug.^[13] Super-refractory SE can be defined as SE that continues or recurs beyond 24 h despite the administration of general anesthesia.^[14]

Animal studies have shown that SE can become self-sustaining and can continue for hours if untreated, hence, there is a need for early intervention to prevent irreversible cerebral damage. SE can have varied systemic manifestations including arrhythmias, hypoxia, respiratory acidosis, rhabdomyolysis and lactic acidosis.^[15-17] If seizures continue for more than 30 min, hypotension, hyperthermia and respiratory compromise can ensue.^[8] The pathophysiologic mechanism behind SE is due to inhibition failure in initial stages, when it is gamma-aminobutyric acid (GABA) responsive, followed by excitotoxic damage and GABA unresponsiveness with persistent seizure activity beyond 30 min, explaining the need for non-benzodiazepine AED's. Immediate management: As soon as the patient is suspected to be in status, evaluation on a war footing should take place and airway, breathing and circulation should be secured immediately. Iv access should be obtained and pulse oximetry with oxygen supplementation and oral suction should be performed. Blood tests for complete blood count, glucose, electrolytes, arterial blood gas, blood and urine toxicology screen and AED levels (if patient is already on antiepileptic medication) should be sent. Cardiac monitoring should be started. If glucometer blood sugar levels are low or history of alcoholism is present, 100 mg thiamine followed by dextrose should be administered.

Considering the importance of time in management of SE, it is imperative to divide the management of SE according to various stages, i.e. (a) Premonitory stage (b) established SE (c) refractory SE and (d) superrefractory SE the algorithm for treatment of SE is described in Figure 1.

Impending SE

In the initial 5 min, seizures can become prolonged or can happen in clusters without recovery in between. The mainstay of treatment in this stage is benzodiazepines. Iv lorazepam, midazolam or diazepam can be given. Iv lorazepam is preferred due to its favorable pharmacokinetic

IMPENDING SE	ESTABLISHED	SE	REFRACTORY SE
5 MIN	30 MIN		60MIN 2 IV drugs fail (Benzo + IV AED)
EMERGENCY ROOM IV lorazepam up to 0.1 mg/kg @ or IV midazolam 0.1-0.2 mg/kg bolu	Ū.		IV Midazolam loading 0.2 mg/kg Or CIV 0.05-0.5 mg/kg/hr (can go up to 2mg/kg/hr) taper grad after sz stops (preferably as evidenced by EEG)
or Or IV diazepam up to 0.25-0.4 m	g/kg over 2-		Thiopental 5-7mg/kg IV bolus further 50 mg until seizures controlled, 3-5 mg/kg/hr for only 48 hrs
3 min			Or Propofol IV loading 2-5 mg/kg CIV 1-15 mg/kg/hr
EMERGENCY ROOM IV Fosphenytoin @ 150 mg/min PE or Phenytoin @ 50 mg/min 20 mg/ kg, repeat plus 10 mg/kg if seizures do not stop in 15- 20 min If seizures not controlled or contraindication(CI) to PHT Intravenous valproate 25-40 mg/kg @ 3-6 mg/kg/min			
			Or Ketamine bolus 1.5 mg/kg CIV 0.01-0.05 mg/kg/h
If CI to above two, j	phenobarbitone 20mg/kg IV @ prepared to intubate and vent	less than	EEG Monitoring
	Levetiracetam 1500 Lacosamide 200 - 40	– 3000 mg 0 mg IV at 4	10 -80 mg/min >24 hr no control
	re, intravenous access, electr	SIMULTANE ocardiograp nd glucose,	OUSLY WITH MEDICATION ohy, CBC, glucose, electrolytes, AED levels, if diabetic GLUCOTEST/blood sugar and

Figure 1: Treatment algorithm for status epilepticus management

profile. The half-life of lorazepam is much longer when compared to diazepam and midazolam, with a stronger affinity for receptors.^[18] The initial dose of lorazepam is up to 0.1 mg/kg at the rate of 2 mg/min.

Iv midazolam can be given as 0.1-0.2 mg/kg bolus or as continuous iv infusion with 0.05-0.5 mg/kg/h. Midazolam has a rapid onset of action and has the added advantage of intramuscular administration in case iv access is not being obtained initially.^[19] Iv diazepam can be administered as 0.25-0.4 mg/kg over 2-3 min. All the benzodiazepines carry the risk of respiratory depression; hence intubation may be needed if required.

If iv benzodiazepines are unable to completely control the SE, patient should be loaded with iv phenytoin or fosphenytoin. Over the years, phenytoin has been the benchmark for treatment of SE, unless contraindicated. Phenytoin should be administered as 20 mg/kg with infusion rates at 50 mg/min. However, it carries the risk of arrhythmias and hypotension and extravasation with tissue necrosis (purple glove syndrome). Fosphenytoin is a water soluble prodrug, which can be given at 150 mg/min phenytoin equivalent. It is a better option in view of faster infusion rates and less chances of infusion reactions, though costlier as compared to phenytoin. If seizures are not controlled within 15-20 min, another dose of 10 mg/kg phenytoin or equivalent fosphenytoin can be given.

If seizures are not controlled with phenytoin, Iv sodium valproate should be considered as the next option, administered as 25-40 mg/kg at the rate of 3-6 mg/kg/min. Valproate was studied as second line drug in seizures refractory to benzodiazepines and found to be as effective as phenytoin in terms of clinical efficacy and tolerability.^[20] Adverse effects include hyperammonemia, dose dependent thrombocytopenia and elevated liver enzymes, hence avoided in liver disease patients.^[21] If there is any contraindication to above two AED's, phenobarbitone can be given as 20 mg/kg at the rate of less than 5-60 mg/min. However, it carries the risk of significant respiratory depression and hence intubation and ventilator support may be needed.

Iv levetiracetam has emerged as an important treatment alternative in seizures not contained or responding to first line drugs. It binds to synaptic vesicle protein SV2A, involved in synaptic vesicle exocytosis. It has fewer side-effects and is not associated with respiratory and cardiac complications. The efficacy of levetiracetam has been found to be comparable to valproate, in cases of long lasting seizures not responding to initial drugs.^[22] It can be given at dose of 20-30 mg/kg intravenously at 5 mg/kg/min (maximum 3 gm). In cases without secure iv line, 1500-3000 mg can be given by nasogastric tube in liquid preparation.

Another important antiepileptic that has recently entered the AED assemblage is lacosamide, which acts by selectively enhancing slow inactivation of voltage gated sodium channels. A recent study shows lacosamide as an effective drug for control of SE, not responding to standard treatment. It can be given at dose of 200-400 mg, at 40-80 mg/min. There are no significant side-effects except for potential PR interval prolongation.^[23]

When seizures persists for more than 60 min, without response to two main iv AED's, stage of refractory SE sets in, where seizures become more pharmacoresistant, self-propagatory and are associated with significant neuronal damage and systemic complications. Early recognition of treatment failure in initial stages of SE and timely management of refractory SE is essential to minimize further complications.^[24]

Patient should be shifted to intensive care unit (ICU) and cEEG monitoring, with the cooperation of a neurologist, is advisable along with monitoring of other vital parameters. Anesthetic agents remain the mainstay of treatment in refractory SE. it is necessary that neurosurgical ICUs have cEEG available with them.

Midazolam acts rapidly and can be given at loading dose of 0.2 mg/kg or as continuous infusion at 0.05-0.5 mg/kg/h (maximum up to 2 mg/kg/h). Patient may require vasopressor and ventilator support. Another concern is tachyphylaxis attributed to secondary downregulation of GABA receptors. Iv infusion can be stopped gradually after sustained seizure control for at least 24 h, preferably as evidenced on EEG.

Thiopental can be given at dose of 5-7 mg/kg iv bolus dose with further 50 mg increment if needed. Continuous iv infusion can be given as 3-5 mg/kg/h up to 48 h. Pentobarbital can also be given as loading dose 0.2-0.4 mg/kg/min up to 10 mg/kg, followed by continuous iv infusion as 0.5-2 mg/kg/h. Both these drugs have a long duration of action due to accumulation in adipose tissue. In view of significant cardiorespiratory depression, intubation and ventilation and vasopressor support is usually required while continuing on barbiturate infusions.

Propofol is lipid soluble, fast acting and has a short duration of action. It can be given at loading dose of 2-5 mg/kg, along with continuous iv infusion as 1-15 mg/kg/h. An important side-effect is propofol infusion syndrome, initially described in children, but may also be found in adults receiving high doses for more than 48 h, especially in head injury cases.^[25] It presents as hypertriglyceridemia, lactic acidosis and rhabdomyolysis.

However, there has been no significant difference in mortality while using these above mentioned agents for refractory status epilepticus (RSE).^[26] The primary goal while administering barbiturates and propofol is to achieve a burst suppression for a period of at least 24-48 h.

Another anesthetic agent of choice in managing RSE is ketamine. Ketamine is an N-methyl-D-aspartate (NMDA) antagonist and its sympathomimetic action prevents hypotension as seen while administering other anesthetic agents. Isoflurane and desflurane have also been described in treatment of RSE.

Super refractory SE is defined as SE which continues even after initiating anesthetic therapy. It also comprise of those cases which recurs 24 h or more after commencing anesthetic therapy, including cases where SE reappears on withdrawal or reduction of anesthetic agents.^[14] Various treatment modalities for treatment of superrefractory SE are mentioned in Table 1.

If medical management fails, emergency resective neurosurgery has been tried and shown to be successful for control of seizures.^[27] Various surgical procedures including focal resection, multiple subpial resection for partial seizures and corpus callosotomy, hemispherotomy, vagal nerve stimulation can be done and are found to be effective on a case to case basis.^[28]

An important and potentially reversible cause of SE, noticed recently, is autoimmune encephalitis, with antibodies against neural tissue including NMDA receptor, voltage-gated potassium channel, antiglutamic acid decarboxylase antibodies, where steroids and immunotherapy like immunoglobulin and plasma exchange provides a good response. A recent study showed, around 30% of patients diagnosed as autoimmune encephalitis presented with SE and showed significant

Table 1: Treatment modalities described in superrefractory status epilepticus management

Anesthetic agents. e.g., ketamine, midazolam, barbiturates, propofol Intravenous magnesium Hypothermia Electroconvulsive therapy Pyridoxine Vagal nerve stimulation Steroids Ketogenic diet Immunotherapy improvement with immunotherapy.^[29] These patients present with a subacute course, associated behavioral features and may mimic bilateral Mesial temporal sclerosis on magnetic resonance imaging brain, a fact which neurosurgeons should be aware of.

NCSE presents as unexplained, undiagnosed or fluctuating coma in ICU patients, where patient has continuous epileptic activity without any visible motor signs. Diagnosis can be made with cEEG monitoring which shows an electrographic SE, however EEG changes due to associated encephalopathy and medications should also be taken into consideration. An important diagnostic practice is to administer benzodiazepines, usually lorazepam and look for electroclinical response. Low Glasgow coma scale score, remote risk factors for seizures and ocular movement abnormalities are found to be more associated with NCSE than other encephalopathies while evaluating comatose patients.^[30] A recent study evaluating patients with altered sensorium showed that 12% of patients had NCSE and was found to be a factor highly predictor of poor outcome.^[31]

It is necessary that the neurosurgical ICU staff is sensitized to the prompt detection and management of overt and covert status, something which goes a long way in improving patient outcomes.

SE is frequently encountered in clinical practice and needs to be diagnosed early. Since time plays a crucial role, prompt and judicious use of AED's according to treatment algorithm is important in SE management, to prevent neuronal damage and systemic complications. The index of suspicion should be kept high for NCSE in undiagnosed coma; cEEG monitoring is an indispensable tool in detection and management.

REFERENCES

- Calmeil LF. De l'épilepsie, étudiée sous le rapport de son siège et de son influence sur la production de l'aliénationmentale. Thesis. University of Paris; 1824.
- Trousseau A. Lectures on Clinical Medicine Delivered at the Hotel Dieu, Paris. Vol. 1 (PV Bazire, Trans.). London: New Sydenham Society; 1868.
- DeLorenzo RJ. Clinical syndromes and epidemiology of status epilepticus. In: Luders HO, Noachtar S, editors. Epileptic Seizures: Pathophysiology and Clinical Semiology. Philadelphia: Churchill Livingston; 2000. p. 697-710.
- Coeytaux A, Jallon P, Galobardes B, Morabia A. Incidence of status epilepticus in French-speaking Switzerland: (EPISTAR). Neurology 2000;55:693-7.
- Lowenstein DH, Alldredge BK. Status epilepticus at an urban public hospital in the 1980s. Neurology 1993;43:483-8.
- Scholtes FB, Renier WO, Meinardi H. Generalized convulsive status epilepticus: Causes, therapy, and outcome in 346 patients. Epilepsia 1994;35:1104-12.
- 7. Proposal for revised clinical and electroencephalographic classification

of epileptic seizures. From the Commission on Classification and Terminology of the International League Against Epilepsy. Epilepsia 1981;22:489-501.

- Lothman E. The biochemical basis and pathophysiology of status epilepticus. Neurology 1990;40 5 Suppl 2:13-23.
- 9. Walker MC. The epidemiology and management of status epilepticus. Curr Opin Neurol 1998;11:149-54.
- Treatment of convulsive status epilepticus. Recommendations of the Epilepsy Foundation of America's Working Group on Status Epilepticus. JAMA 1993;270:854-9.
- 11. Lowenstein DH, Bleck T, Macdonald RL. It's time to revise the definition of status epilepticus. Epilepsia 1999;40:120-2.
- 12. Meierkord H, Holtkamp M. Non-convulsive status epilepticus in adults: Clinical forms and treatment. Lancet Neurol 2007;6:329-39.
- Mayer SA, Claassen J, Lokin J, Mendelsohn F, Dennis LJ, Fitzsimmons BF. Refractory status epilepticus: Frequency, risk factors, and impact on outcome. Arch Neurol 2002;59:205-10.
- 14. Shorvon S, Ferlisi M. The treatment of super-refractory status epilepticus: A critical review of available therapies and a clinical treatment protocol. Brain 2011;134:2802-18.
- 15. White PT, Grant P, Mosier J, Craig A. Changes in cerebral dynamics associated with seizures. Neurology 1961;11Pt 1:354-61.
- 16. Boggs JG, Painter JA, DeLorenzo RJ. Analysis of electrocardiographic changes in status epilepticus. Epilepsy Res 1993;14:87-94.
- 17. Meldrum BS, Horton RW. Physiology of status epilepticus in primates. Arch Neurol 1973;28:1-9.
- 18. Fountain NB, Adams RE. Midazolam treatment of acute and refractory status epilepticus. Clin Neuropharmacol 1999;22:261-7.
- Silbergleit R, Durkalski V, Lowenstein D, Conwit R, Pancioli A, Palesch Y, et al. Intramuscular versus intravenous therapy for prehospital status epilepticus. N Engl J Med 2012;366:591-600.
- Agarwal P, Kumar N, Chandra R, Gupta G, Antony AR, Garg N. Randomized study of intravenous valproate and phenytoin in status epilepticus. Seizure 2007;16:527-32.
- Abou Khaled KJ, Hirsch LJ. Updates in the management of seizures and status epilepticus in critically ill patients. Neurol Clin 2008;26: 385-408, viii.

- Tripathi M, Vibha D, Choudhary N, Prasad K, Srivastava MV, Bhatia R, et al. Management of refractory status epilepticus at a tertiary care centre in a developing country. Seizure 2010;19:109-11.
- Kellinghaus C, Berning S, Immisch I, Larch J, Rosenow F, Rossetti AO, et al. Intravenous lacosamide for treatment of status epilepticus. Acta Neurol Scand 2011;123:137-41.
- 24. Singhal A, Tripathi M. Refractory status epilepticus. Neurol Asia 2013;18:67-71.
- Vasile B, Rasulo F, Candiani A, Latronico N. The pathophysiology of propofol infusion syndrome: A simple name for a complex syndrome. Intensive Care Med 2003;29:1417-25.
- Claassen J, Hirsch LJ, Emerson RG, Mayer SA. Treatment of refractory status epilepticus with pentobarbital, propofol, or midazolam: A systematic review. Epilepsia 2002;43:146-53.
- Chandra PS, Gulati S, Kalra V, Garg A, Mishra NK, Bal CS, et al. Fourth ventricular hamartoma presenting with status epilepticus treated with emergency surgery in an infant. Pediatr Neurosurg 2011;47:217-22.
- Ma X, Liporace J, O'Connor MJ, Sperling MR. Neurosurgical treatment of medically intractable status epilepticus. Epilepsy Res 2001;46:33-8.
- Pandit AK, Ihtisham K, Garg A, Gulati S, Padma MV, Tripathi M. Autoimmune encephalitis: A potentially reversible cause of status epilepticus, epilepsy, and cognitive decline. Ann Indian Acad Neurol 2013;16:577-84.
- Husain AM, Horn GJ, Jacobson MP. Non-convulsive status epilepticus: Usefulness of clinical features in selecting patients for urgent EEG. J Neurol Neurosurg Psychiatry 2003;74:189-91.
- Rai V, Jetli S, Rai N, Padma MV, Tripathi M. Continuous EEG predictors of outcome in patients with altered sensorium. Seizure 2013;22:656-61.

How to cite this article: Arora A, Tripathi M. Status epilepticus: Having treatment paradigms in place in Neurosurgical settings. Indian J Neurosurg 2014;3:14-8.

Source of Support: Nil, Conflict of Interest: None declared.

Author Help: Online submission of the manuscripts

Articles can be submitted online from http://www.journalonweb.com. For online submission, the articles should be prepared in two files (first page file and article file). Images should be submitted separately.

1) First Page File:

Prepare the title page, covering letter, acknowledgement etc. using a word processor program. All information related to your identity should be included here. Use text/rtf/doc/pdf files. Do not zip the files.

2) Article File:

The main text of the article, beginning with the Abstract to References (including tables) should be in this file. Do not include any information (such as acknowledgement, your names in page headers etc.) in this file. Use text/rtf/doc/pdf files. Do not zip the files. Limit the file size to 1 MB. Do not incorporate images in the file. If file size is large, graphs can be submitted separately as images, without their being incorporated in the article file. This will reduce the size of the file.

3) Images:

Submit good quality color images. Each image should be less than 4096 kb (4 MB) in size. The size of the image can be reduced by decreasing the actual height and width of the images (keep up to about 6 inches and up to about 1800 x 1200 pixels). JPEG is the most suitable file format. The image quality should be good enough to judge the scientific value of the image. For the purpose of printing, always retain a good quality, high resolution image. This high resolution image should be sent to the editorial office at the time of sending a revised article.

4) Legends:

Legends for the figures/images should be included at the end of the article file.